Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHz] LimitfMHz] [ Verdict
DH5 2402 0.974 - PASS
DH5 2441 1.028 PASS
DH5 2480 0.968 PASS

2DH5 2402 1.314 PASS
2DH5 2441 1.320 PASS
2DH5 2480 1.312 PASS
3DH5 2441 1.308 PASS
3DH5 2480 1.292 PASS
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

20 dB Bandwidth_DH5_2402

<§§> *RBW 30 kHz Delta
*VBW 100 kHz

3 [T1 ]

>

B | HM’V\J\N

Marker| 2 [T1

0.34 dB

Ref 20 dBm *Att 20 dB SWT 5 ms 974.000000000 kHz
20 Offpet 1218 dB Marker| 1 [T1

-15}78 dBm

10 401522b00 Cp

41.79 dBm

J v v Z[-dUZT TPUU GHZ
+--10 A, /‘f \L\N\ A

LVL

} W \J\‘v'[\,g
D1 -15.20/A, ®Bm

--20 _ ‘%V\

M il
—-30

AN

N\

3DB

Date: 22.APR.2018 10:42:55

' W
—-50
—-60
L-70
-80
Center 2.402 GHz 200 kHz/ Span 2 MHz

20 dB Bandwidth_DHS5_2441

KSZ72018031601J01_Appendix_DSS_BT Page 2 of 66




K MO

Ke MeiOu Lab Corp.
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Ke MeiOu Lab Corp.
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FCC Part 15.247_DA 00-705_Test Report
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZ] Limit[MHZz] Verdict
DH5 2402 0.956 PASS
DH5 2441 0.961 PASS
DH5 2480 0.960 PASS

2DH5 2402 1.217 PASS
2DH5 2441 1.216 PASS
2DH5 2480 1.215 PASS
3DH5 2402 1.220 PASS
3DH5 2441 1.220 PASS
3DH5 2480 1.219 PASS
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FCC Part 15.247_DA 00-705_Test Report

Occupied Bandwidth_DH5 2402
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Ke MeiOu Lab Corp.

Occupied Bandwidth DH5 2480
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KM O FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth_2DH5 2441
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Occupied Bandwidth_3DH5 2402
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

Occupied Bandwidth_3DH5 2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 6.75 30 PASS
DH5 2441 6.6 30 PASS
DH5 2480 6.48 30 PASS

2DH5 2402 5.9 30 PASS
2DH5 2441 5.72 30 PASS
2DH5 2480 5.59 30 PASS
3DH5 2402 6.36 30 PASS
3DH5 2441 5.9 30 PASS
3DH5 2480 5.69 30 PASS
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

Conducted Peak Output Power DH5 2402
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report
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FCC Part 15.247_DA 00-705_Test Report
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

4.Carrier Frequency Separation

Test Mode Test Channel Result{MHZz] LimitfMHZz] Verdict
DH5 2441 0.922 0.641333333333333( PASS
DH5 2480 0.998 0.682666666666667 PASS

2DH5 2441 0.982 0.88 PASS
2DH5 2480 0.932 0.874666666666667 PASS
3DH5 2441 1.156 0.872 PASS
3DH5 2480 0.976 0.861333333333333( PASS
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Carrier Frequency Separation_ DH5 2441
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Date: 22.APR.2018
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Date: 22.APR.2018
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Ke MeiOu Lab Corp.

@ *RBW 30 kHz Delta 1 [T1 ]
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

5.Dwell Time

ok S Width[Ianusr/Sr;[op/ch] Hop:[?]fgl)*ch] T?r:,\v:[lé] LI || el
DH1 2402 0.37 320 0.118 04 |PASS
DH1 2441 0.37 320 0.118 04 |PASS
DH1 2480 0.37 320 0.118 04 |PASS
DH3 2402 163 160 0.261 04 | PASS
DH3 2441 163 160 0.261 04 |PASS
DH3 2480 163 160 0.261 04 | PASS
DH5 2402 2.87 106.7 0.306 04 |PASS
DH5 2441 287 106.7 0.306 04 |PASS
DH5 2480 2.87 106.7 0.306 04 |PASS
2DH1 2402 0.38 320 0.122 04 |PASS
2DH1 2441 0.38 320 0.122 04 |PASS
2DH1 2480 0.38 320 0.122 04 | PASS
2DH3 2402 163 160 0.261 04 |PASS
2DH3 2441 163 160 0.261 04 |PASS
2DH3 2480 163 160 0.261 04 | PASS
2DH5 2402 288 106.7 0.307 04 |PASS
2DH5 2441 2.88 106.7 0.307 04 |PASS
2DH5 2480 288 106.7 0.307 04 |PASS
3DH1 2402 0.38 320 0.122 04 |PASS
3DH1 2441 0.38 320 0.122 04 | PASS
3DH1 2480 0.38 320 0.122 04 |PASS
3DH3 2402 163 160 0.261 04 | PASS
3DH3 2441 163 160 0.261 04 | PASS
3DH3 2480 163 160 0.261 04 |PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 288 106.7 0.307 04 |PASS
3DH5 2480 288 106.7 0.307 04 |PASS
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

SGL

TRG

3DB

Dwell Time_DH1_2402
@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.31 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 368.750000 us
10 Marker| 1 [T1
-6} 76 dBm
Lo | 24 150 o
1 Pxy r ~— ~— —
ICLRWR || p -‘
THRG [12].2 diBm
-2
-3
-4
-5
-6
-7
—-80
-90
Center 2.402 GHz 1 ms/
Date: 19.APR.2018 10:34:51
Dwell Time_DH1_2441
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

Ref 10 dBm *Att

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 0.03 dB
20 dB SWT 10 ms 368.750000 ps

Marker| 1 [T1
-7} 05 dBm

1 2s0hoo e |IEM

SGL

rwy ) R ol e

3DB

~-80

-90

Center 2.441 GHz

Date: 19.APR.2018 10:36:

12

1 ms/

Dwell Time_DH1_2480

Ref 10 dBm *Att

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.08 dB
20 dB SWT 10 ms 370.000000 us

10

Marker| 1 [T1
-8} 48 dBm

1 . 2sohoo oo |IEM

SGL

TRG

diBm

3DB

~-80

-90

Center 2.48 GHz

Date: 19.APR.2018 10:35:

30

1 ms/

Dwell Time_DH3_2402
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R M O

9]

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

*Att

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms 1.

Delta 1 [T1
-1.46 dB

20 dB 625000 ms

Marker| 1 [T1
-6 73 dBm

1250000 g

SGL

S TRG

TRG (12].3 dBm

~-20

~-30

——40

—-50

3DB

=-60

70

~-80

-90

Center 2.402 GHz

Date: 19

.APR.2018 10:37:

10

1 ms/

Dwell Time_DH3_2441

Ref 10 dBm

*Att

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1 [T1 ]
—-0.44 dB

20 dB 1.625000 ms

10

-0

Marker| 1 [T1
-6} 99 dBm
AN aVaTal a¥a¥al ~

SGL

TRG

~--10

TRG [F12].4 ¢Bm

~-20

~-30

~-—40

—-50

3DB

~-60

70

~-80

-90

Center 2.441 GHz

Date: 19.APR.2018

10:41:

12

1 ms/

Dwell Time_DH3_2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.01 dB

Ref 10 dBm *Att 20 dB SWT 10 ms 1.626250 ms

10 Marker| 1 [T1
-9 24 dBm

Lo 0. 000bon o “

SGL

[CLRWR Y TRG

TRG [12].6 {Bm

~-20

~-30

——40

3DB
—-50

=-60

70

~-80

-90

Center 2.48 GHz 1 ms/

Date: 19.APR.2018 10:40:29

Dwell Time_DH5_2402

<§§> RBW 1 MHz Delta 1 [T1
*VBW 3 MHz

Ref 10 dBm *Att 20 dB SWT 10 ms 2.8

10 Marker| 1 [T1
-9} 13 dBm

~0 0. 000bog o “

SGL

ICLRWR 10 Y TRG
TRG [-12].1 B

~-20

~-30

~-—40

3DB

—-50

~-60

70

~-80

-90

Center 2.402 GHz 1 ms/

Date: 22.APR.2018 10:43:49

Dwell Time_DH5_2441
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R M O

9]

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

*Att

20 dB

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1 [T1
-2.04 dB
2.873750 ms

Marker| 1 [T1
-6} 99 dBm

0. 000bon o “

SGL

TRG

TRG (12].3 diBm

~-20

~-30

——40

—-50

3DB

=-60

70

~-80

-90

Center 2.441 GHz

Date: 22.APR.2018 10:48:44

1 ms/

Dwell Time_DH5_2480

®

Ref 10 dBm *Att

20 dB

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms 2.8

Delta 1 [T1

10

-0

Marker| 1 [T1
-7+16 dBm

SGL

TRG

--10
TRG [F12].4 ¢Bm

~-20

~-30

~-—40

—-50

3DB

~-60

70

~-80

-90

Center 2.48 GHz

Date: 22.APR.2018 10:52:09

1 ms/

Dwell Time_2DH1_2402
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

*Att

20 dB

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -1.59
SWT 10 ms 377.500000

dB

Marker| 1 [T1
-9} 68

=1 .250b0o0 ¢

TH F13[. 7

~-80

-90

Center 2.402 GHz

Date: 19.APR.2018

10:42:12

1 ms/

SGL

TRG

3DB

Dwell Time_2DH1_2441

Ref

10 dBm

*Att

20 dB

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -1.95
SWT 10 ms 376.250000

10

=0

Marker| 1 [T1

dBm

THE F13[.8

~-80

-90

Date: 19

Center 2.441 GHz

.APR.2018

10:43:53

1 ms/

SGL

TRG

3DB

Dwell Time_2DH1_2480
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R M O

9]

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

*Att

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1 [T1
0.25 dB

20 dB 376.250000 us

Marker| 1

[T1

-9

23 dBm

—1.250b00 ;o

SGL

TRG

dBr H

TH -1 4

3DB

~-80

-90

Center 2.48 GHz

Date: 19.APR.2018 10:

43:11

1 ms/

Dwell Time_2DH3_2402

Ref 10 dBm

*Att

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -1.
SWT 10 ms

32 dB

20 dB 1.627500 ms

10

~0

Marker| 1 [T1
-8
A0 &

14 dBm

=1 50

SGL

TRG

G —13[.7 dBjn

ot

3DB

~-80

-90

Center 2.402 GHz

Date: 19.APR.2018

10:45:

01

1 ms/

Dwell Time_2DH3_2441
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R M O

9]

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

@ RBW 1 MHz Delta 1 [T1
*VBW 3 MHz 0.98 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 1.628750 ms
10 Marker| 1 [T1
-10} 52 dBm
0 Q. 000bo0 o “
SGL
O )
e s L e e I
TRG +13].8 0
[ | |
—-20
—--30
——40
3DB
—-50
——60
--70
—-80
-90
Center 2.441 GHz 1 ms/
Date: 19.APR.2018 10:46:09
Dwell Time_2DH3_2480
@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -3.52 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 1.628750 ms
10 Marker| 1 [T1
-8} 49 dBm
-0 - 10 Q000 00 — “
SGL
o - !
= mnnnj ‘rw W W “rum
TRG —14[]1 dBm 4
—-20
—-30
~-—40
3DB
—-50
—-60
--70
—-80
-90
Center 2.48 GHz 1 ms/
Date: 19.APR.2018 10:45:36
Dwell Time_2DH5_2402
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K MO

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

RBW 1 MHz Delta 1 [T1
*VBW 3 MHz -0.86 dB
*Att 20 dB SWT 10 ms 2.876250 ms

Marker| 1 [T1
-8L 27 dBm

-1 sschso o |EM

SR o W Fe
RG —-13].6 dBm

SGL
1

r-20

r-30

r—40

r-50

3DB

r—60

~-80

-90

Date: 18

.APR.2018

Center 2.402 GHz 1 ms/

18:36:10

Dwell Time_2DH5_2441

Ref

10 dBm

RBW 1 MHz Delta 1 [T1
*VBW 3 MHz
*Att 20 dB SWT 10 ms 2.87

10

RY

Marker| 1 [T1
-8} 37 dBm

TRG

—-13.

W e
6 dBm

3DB

~~60

“m

~-80

-90

Date: 18.APR.2018

Center 2.441 GHz 1 ms/

18:42:04

Dwell Time_2DH5_2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

Ref 10 dBm *Att 20 dB SWT 10 ms

@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -2.29

dB

2.876250 ms

10 Marker

1 [T1
-8[ 35

—2.2023Pbs0

dBm

e F
TRG —-13[.9 dBm

Center 2.48 GHz 1 ms/

Date: 18.APR.2018 18:52:26

SGL

TRG

3DB

Dwell Time_3DH1_2402

Ref 10 dBm *Att 20 dB SWT 10 ms

@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -1.15

377.500000

10

-0

Marker

1 [T1
-8141

=1 .250b00

dBm

CLRWR JHj
TH F13). ¢

‘rl

~-80

-90

Center 2.402 GHz 1 ms/

Date: 19.APR.2018 10:47:26

SGL

TRG

3DB

Dwell Time_3DH1_2441
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—a—d

9]

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1 [T1 ]

-0.31 dB
377.500000 nus

*Att 20 dB

Marker| 1 [T1
09 dBm

al aWaVa =P

SGL

TRG

TH

13| ¢

i

3DB

~-80

-90

Date: 19

Center 2.441 GHz

.APR.2018

1 ms/

10:49:17

Dwell Time_3DH1_2480

Ref

10 dBm

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1 [T1 ]

-3.04
377.500000 us

*Att 20 dB

10

=0

Marker| 1 [T1
-8

220

52

dBm
fa¥a) 3

=1

SGL

TRG

"o

P13l

3DB

~-80

-90

Date:

Center 2.48 GHz

19.APR.2018

1 ms/

10:48:08

Dwell Time_3DH3_2402
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K MO

Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

RBW 1 MHz Delta 1 [T1
*VBW 3 MHz -2.81 dB
*Att 20 dB SWT 10 ms 1.627500 ms

Marker| 1 [T1
-8 20 dBm

TRG

SGL

p TRG
p H
! 5 dBm

.5
I I

~-20

~-30

——40

—-50

3DB

=-60

70

~-80

-90

Center 2.402 GHz 1 ms/

Date: 19.APR.2018 10:51:25

Dwell Time_3DH3_2441

Ref

10 dBm

RBW 1 MHz Delta 1 [T1 1]
*VBW 3 MHz -1.06 dB
*Att 20 dB SWT 10 ms 1.628750 ms

10

-0

Marker| 1 [T1
—10} 61 dBm

F

SGL

TREG

~-20

-13. 4 |dBm S

~-30

~-—40

3DB

—-50

~-60

70

~-80

-90

Center 2.441 GHz 1 ms/

Date: 19.APR.2018 10:53:12

Dwell Time_3DH3_2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -2.03 dB

Ref 10 dBm *Att 20 dB SWT 10 ms 1.627500 ms

10 Marker| 1 [T1
-8l 56 dBm

SGL

I oy | [ B
TRG 13].8 m

~-30

——40

3DB

—-50

=-60

70

~-80

-90

Center 2.48 GHz 1 ms/

Date: 19.APR.2018 10:52:19

Dwell Time_3DH5_2402

<§§> RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz 1.23 dB

Ref 10 dBm *Att 20 dB SWT 10 ms 2.878750 ms

10 Marker| 1 [T1
—10}10 dBm

0 —2.060b00 = “

SGL

[CLRWR TRG
-1
TRG —-13[.1 dBm

[ |

3DB

~-80

-90

Center 2.402 GHz 1 ms/

Date: 19.APR.2018 10:01:10

Dwell Time_3DH5_2441
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

*Att

20 dB

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1

[T1 1]
-1.90 dB
2.878750 ms

Marker| 1

[T1
-8f 23 dBm

101bso oo |IEM

1 ;
R s
-1
TRG —-13].4 dBm

W_

SGL

3DB

~-80

-90

Center 2.441 GHz

Date: 19.APR.2018

10:16:57

1 ms/

Dwell Time_3DH5_2480

Ref 10 dBm

*Att

20 dB

RBW 1 MHz
*VBW 3 MHz
SWT 10 ms

Delta 1

[T1 1]
-1.17 dB
2.878750 ms

10

~0

Marker| 1

-8l 85 dBm

sooboo - |IIEM

~-20

" SGL

CLRWR M ) | TRG
THRG —13[. | dBm I

~-30

~-—40

—-50

3DB

~-60

70

~-80

-90

Center 2.48 GHz

Date: 19.APR.2018

10:24:02

1 ms/
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 | PASS
DH5 2480 79 >=15 | PASS

2DH5 2402 79 >=15 | PASS
2DH5 2480 79 >=15 | PASS
3DH5 2402 79 >=15 | PASS
3DH5 2480 79 >=15 | PASS
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

Hopping Channel Number DH5 2402

@ *RBW 100 kHz Delta 1 [Tl |
*VBW 300 kHz -1.19 dB

Ref 20 dBm *Att 20 dB SWT 10 ms 77.989000000 MHz

20 Offpet 1218 dB Marker| 1 [T1

6] 93
) 2l 402004b00 Ccp lzl

~110

~f20

30

3DB
H-40

|

~—60

=—-70

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:01:51

Hopping Channel Number_DH5 2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.10 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 78.323000000 MHz
20 Offpet 1218 dB Marker| 1 [T1
631 dBm
2l 402004bh00 op “

uAuWunuﬂuAuWﬁ | ﬁu%%%ﬁﬂpuﬂu"uﬂ‘

) 3DB

~—60

L-70

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:05:16

Hopping Channel Number 2DH5 2402

@ *RBW 100 kHz Delta 1 [Tl |
*VBW 300 kHz -0.24 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 77.989000000 MHz
20 Offpet 1218 dB Marker| 1 [T1
3} 42 dBm
L, B PP P |~ |
i 1
e dy Wsasddi
TEWIN ) A 1 nA plalk ﬂ AAAI AAﬂuﬂAl‘ihh AlAAMlA ol Ll LML AJ AAlt
\Ad A g I T PRI SR R RS v
10
20
H-30
H 3DB
--40
-—50 LM
+-60
-70
-80
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:15:08

Hopping Channel Number 2DH5 2480
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K M O FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ *RBW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz 1.05 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 78.323000000 MHz
20 Offpet 1218 dB Marker| 1 [T1
1} 56 dBm
L1o 2l 4019237h00 Cp “
1 l 1
IEWEN l.rlmh I I\.Al A».LIUIMMA,J\ AMI\J“AA uuluh nids
Y oY wvw o ] T U “ AdTLa " LVL
10
20
30
3DB
+F-40
L oo I,
+-60
+-70
-80
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:18:33

Hopping Channel Number 3DH5 2402

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.32 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 78.156000000 MHz
20 Offpet 1218 dB Marker| 1 T1
225 dBm
L1o 2l a02004b00 cp “
- E 1 J A
IEW At b asblad
AL 1 UUAS 1T A LA AU LVL
~r10
—120
~1r30
3DB
——40
L-50 A
——60
-70
-80
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:27:15

Hopping Channel Number 3DH5 2480
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ *RBW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz 2.24 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 78.323000000 MHz
20 Offfet 12|8 dB Marker| 1 [T1
2[ 61 dBm
10 2l 401 2237bh00 1 l:l
.
=[PV YT PR PR TV T YRR VAR TR Y TR A
o hAAVIY LVL
10
HH20
30

3DB
—40 Ll
50

~—60

L-70

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 19.APR.2018 11:30:40
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Ke MeiOu Lab Corp.

FCC Part 15.247_DA 00-705_Test Report

7.Band-edge for RF Conducted Emissions

Vods | Chanmel | PP | pouerdnm) | faBm] - |LmidBml| Verdict
DH5 2402 Off 7.160 -47.313 -12.84 | PASS
DH5 2402 On 6.590 -48.034 -13.41 PASS
DH5 2480 Off 6.880 -47.334 -13.12 | PASS
DH5 2480 On 6.150 -47.056 -13.85 | PASS
2DH5 2402 Off 5.500 -47.782 -14.5 PASS
2DH5 2402 On 1.600 -48.322 -18.4 PASS
2DH5 2480 Off 5.330 -46.868 -14.67 | PASS
2DH5 2480 On 3.920 -47.399 -16.08 | PASS
3DH5 2402 Off 5.750 -47.648 -14.25 | PASS
3DH5 2402 On 3.910 -48.011 -16.09 | PASS
3DH5 2480 Off 5.280 -47.595 -14.72 | PASS
3DH5 2480 On 1.980 -48.001 -18.02 | PASS
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-—l-l —a—d

Ke MeiOu Lab Corp.

o FCC Part 15.247_DA 00-705_Test Report

Band-edge for RF Conducted Emissions_ DH5 2402 Hopping Off

@

=y
ol

Date:

*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —47.31 dBm
Ref 20 dBm *Att 20 dB SWT 40 ms 2.386900000 GHz
20 Offpet 1218 dB Marker| 1 [T1
7} 16 dBm
Marker| 2 1
4953 dBm
ro T ZQU(UUpPUU GHZ || LvL
Marker| 3) [T\l
—P0}75 dBm
r—10 2[. §ooodopoo G
D1 -12.[84 dBm 2l 9UU\MJUU GHz
=—20 \
—-30
\ 3DB

+-60

L-70

-80

Start 2.385 GHz

22.APR.2018 10:45:27

2 MHz/

Stop 2.405 GHz

Band-edge for RF Conducted Emissions_ DH5 2402 Hopping On
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

@ *RBW 100 kHz Marker 4 [Tl ]
*VBW 300 kHz -48.03 dBm
Ref 20 dBm *Att 20 dB SWT 5 ms 2.388972500 GHz
20 Offpet 12]8 dB Marker| 1 [T1
6. 59 dBm
10 2l 4013¢ fa¥a) r';\_l “
Marker| 2 [T1
a0 o2 ¢5
TEW =491 92 dBmh
0 CZ00U00U0UPUU BHE | LvL
Marker| 3 [T1
-49[ 99 fdBr
--10
2]. 390000poof cHz
D1 —-13.[41 dBm /
--20

4 .’M
3 2
E st At A A zm.‘ A, melida A Al A Aeast_ sl i ALK
ol
Wy A W MARL Y W o WO ¥ LA

WAy Wi

4
£

~-60

L-70

-80

Start 2.385 GHz 1.75 MHz/ Stop 2.4025 GHz

Date: 19.APR.2018 11:03:07

Band-edge for RF Conducted Emissions_DH5 2480 Hopping Off

<%%> *RBW 100 kHz Marker 4 [T1 |
*VBW 300 kHz —-47 .33 dBm
Ref 20 dBm *Att 20 dB SWT 40 ms 2.498412500 GHz
20 Offpet 12|8 dB Marker| 1 [T1

6] 88 dBm
2l 4g0153ho5 Cpn B
Marker| 2 [T1
—-491 75 dBm

o IS SSUUPUU GEZ | nvL
/ \ Marker| 3 [T1

=51} 13 dBm
% dBm

=)
)
=

[\]

.500000p00 GH=z

g
[}
I
i
s
=

~-20

4
2
——60
L-70
-80
Start 2.475 GHz 2.5 MHz/ Stop 2.5 GHz

Date: 22.APR.2018 10:53:47

Band-edge for RF Conducted Emissions_DH5 2480_Hopping On
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K MO FCC Part 15.247_DA 00-705_Test Report

Ke MeiOu Lab Corp.

LVL

Date: 19.APR.2018 11:06:32

@ *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz —47.06 dBm
Ref 20 dBm *Att 20 dB SWT 5 ms 2.498606000 GHz
20 Offfpet 1218 dB Marker| 1 [T1
615 dBm
10 4 lalul =N Q0 L1
Marker| 2 [T1
—491 15 dBm
IEW| o
0 ~I83500P00 GHZ
Marker| 3 [T1
N -50]. 03 dBm
\ 2].s00000po0 GH=z
\ D1 —-13.|85 dBm
——20\
—-30 W
L-a0
4
P
| _s0 MMNAMI: e dddid M e g dltac LB b LA s i A i s itida | ol AANW
S AR I Sy W T LA ) AR IR Al
——60
L-70
-80
Start 2.4795 GHz 2.05 MHz/ Stop 2.5 GHz

Band-edge for RF Conducted Emissions_2DH5 2402 Hopping Off

Date: 18.APR.2018 18:37:48

@ *RBW 100 kHz Marker 4 [T1
*VBW 300 kHz —-47.78 dBm
Ref 20 dBm *Att 20 dB SWT 40 ms 2.385475000 GHz
20 Offpet 1218 dB Marker|[ 1 [T1
51 50 dBm
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8.RF Conducted Spurious Emissions

TestMode| 1o s[tnge S[t,\‘;pHFz'ie ['T(BHVZ\; E@\’Z‘; Pref[dBm] I:lg/leBE\l/:%l] ['agnr:] Verdict
DH5 2402 30 | 10000 | 100 | 300 | 752 |-37.320| . |PASS
DH5 2402 | 10000 | 26000 | 100 | 300 | 7.52 |-31750 | . |PASS
DH5 2441 30 | 10000 | 100 | 300 | 693 |-37.670| . |PASS
DH5 2441 | 10000 | 26000 | 100 | 300 | 693 |-31500| 7 |PASS
DH5 2480 30 | 10000 | 100 | 300 | 7.4 |-37.010| . |PASS
DH5 2480 | 10000 | 26000 | 100 | 300 | 7.4 |-31650 | % |PASS
2DH5 2402 30 | 10000 | 100 | 300 | 581 |-37.440 . |PASS
2DH5 2402 | 10000 | 26000 | 100 | 300 | 581 |-31740| < |PASS
2DH5 2441 30 | 10000 | 100 | 300 | 553 |-38.030| ., |PASS
2DH5 2441 | 10000 | 26000 | 100 | 300 | 553 |-31740| <, |PASS
2DH5 2480 30 | 10000 | 100 | 300 | 561 |-37.660 | o |PASS
2DH5 2480 | 10000 | 26000 | 100 | 300 | 561 |-31610| . |PASS
3DH5 2402 30 | 10000 | 100 | 300 | 588 |-37.680| ", |PASS
3DH5 2402 | 10000 | 26000 | 100 | 300 | 588 |-31570| <, |PASS
3DH5 2441 30 | 10000 | 100 | 300 | 573 |-37.800 |, |PASS
3DH5 2441 | 10000 | 26000 | 100 | 300 | 573 |-31270| . |PASS
3DH5 2480 30 | 10000 | 100 | 300 54 | -37.360 | <-14.6 | PASS
3DH5 2480 | 10000 | 26000 | 100 | 300 54 | -31.730 | <-14.6 | PASS
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RF Conducted Spurious Emissions DH5 2402
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RF Conducted Spurious Emissions DH5 2480
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